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DVT & PE- the silent killers 
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Subgroups of VTE 



Definitions  



Provoking Transient Risk Factors 
for VTE 



Location of VTE 



Risk Factors for Extension of 
Distal DVT 



Risk Factors for Bleeding on Anticoagulant 
Therapy 

Low risk 0 risk factors 

Moderate risk 1 risk factor 

High risk ≥2 risk factors 



Summary of 2016 ACCP guidelines:  
duration of anticoagulant treatment 

Condition ACCP recommendation Grade of recommendation 

First provoked DVT or PE Therapy for 3 months 1B 

2B (nonsurgical risk factor and low or 

moderate bleeding risk) 

First unprovoked proximal DVT or 

PE with low to moderate risk for 

bleeding 

Extended treatment 2B 

First unprovoked proximal DVT or 

PE with high risk for bleeding 

Therapy for 3 months 

 

1B 

First unprovoked proximal DVT or 

PE in cancer patients 

extended therapy 

 

with LMWH over VKA 

1B 

2B (high bleeding risk) 

2B 

Second unprovoked 

VTE 

extended therapy in low to moderate  bleeding 

risk 

3 months therapy in high  bleeding risk 

1B (2B moderate bleeding risk) 

 

2B 

Choice of agent VKA or LMWH over dabigatran or rivaroxaban 2B 

Extended therapy Reassessed at periodic intervals (eg, 

annually) 

Kearon C et al. Chest 2012 



2012 ACCP guidelines: recommended agents for VTEx 

Extended 

Phases of anticoagulation 

Long-term  Initial 

Kearon C et al. Chest 2012 

0 to ~7 days 

Therapeutic  

UFH, LMWH,  

fondaparinux or  

rivaroxaban  

>3 months to indefinite with 

periodic (eg. annual) risk assessment 

 

Up to 3 months 

VKA (INR2.0-3.0)  

or LMWH, dabigatran or rivaroxaban 
VKA (INR2.0-3.0)  

or LMWH, dabigatran or rivaroxaban 

Recommended anticoagulants 







Objectives of Treatment of DVT 



















Case scenario 1 
 
 



Case 1 





two-level DVT Wells score 



proximal leg vein ultrasound scan

• D-dimer test





below-knee 
graduated compression stockings with an ankle 
pressure greater than 23 mmHg, 





Case scenario 2 
 
 



 



















Case scenario 3 
 
 



 













(Warfarin) 

Anticoagulants 



•
•

•

•
•
•

•
•

•

INR, international normalized ratio 



• Synthetic pentasaccharide inhibitors of factor Xa - Fondaparinux 
•

•

•
•

•
•



Mechanism 

• The antithrombotic activity of fondaparinux is the result of antithrombin III (ATIII) mediated 

selective inhibition of Factor Xa 

• By binding selectively to ATIII, Fondaparinux potentiates (about 300 times) the innate 

neutralization of Factor Xa by ATIII 

• Neutralisation of Factor Xa interrupts the blood coagulation cascade and inhibits both thrombin 

formation and thrombus development 

• Fondaparinux does not inactivate thrombin (activated Factor II) and has no effects on platelets 



Indication Duration Dosage 

Prevention of Venous Thromboembolic Events (VTE) 

Major orthopaedic surgery 
5 to 9 days  

 

2.5 mg OD SC 

Abdominal surgery who are judged to be at high risk of 
thromboembolic complications (abdominal cancer surgery).  

High risk for VTE (immobilised due to acute illness such as cardiac 
insufficiency and/or acute respiratory disorders, and/or acute 
infectious or inflammatory disease). 

6-14 days  
 

Treatment of  

Unstable angina or non-ST segment elevation myocardial infarction 
(UA/NSTEMI) 

Max of 8 days or until 
hospital discharge if that 
occurs earlier 
 

2.5 mg OD SC 
 

ST segment elevation myocardial infarction (STEMI)  2.5 mg OD. First 
dose IV, 
subsequent SC 
 

Acute symptomatic spontaneous superficial-vein thrombosis of the 
lower limbs  

Min of 30 days and up to a 
max of 45 days 

2.5 mg OD SC 
 



Fondaparinux

10 days to three months 

 

• Warfarin adjusted to an INR range (2 to 3; 

target 2.5)  

• LMW heparin and Fondaparinux are 

acceptable alternatives for patients who wish to 

avoid the burden of INR monitoring and are 

willing to accept daily injections 

• Similarly, factor Xa and direct thrombin 

inhibitors can be considered in patients who 

also wish to avoid the burden of INR 

monitoring and daily injections 

 

Initial anticoagulation  Long-term anticoagulation  



Summary of 2016 ACCP guidelines:  
duration of anticoagulant treatment 

Condition ACCP recommendation Grade of recommendation 

First provoked DVT or PE Therapy for 3 months 1B 

2B (nonsurgical risk factor and low or 

moderate bleeding risk) 

First unprovoked proximal DVT or 

PE with low to moderate risk for 

bleeding 

Extended treatment 2B 

First unprovoked proximal DVT or 

PE with high risk for bleeding 

Therapy for 3 months 

 

1B 

First unprovoked proximal DVT or 

PE in cancer patients 

extended therapy 

 

with LMWH over VKA 

1B 

2B (high bleeding risk) 

2B 

Second unprovoked 

VTE 

extended therapy in low to moderate  bleeding 

risk 

3 months therapy in high  bleeding risk 

1B (2B moderate bleeding risk) 

 

2B 

Choice of agent VKA or LMWH over dabigatran or rivaroxaban 2B 

Extended therapy Reassessed at periodic intervals (eg, 

annually) 

Kearon C et al. Chest 2012 



Duration of Therapy 

Proximal DVT 
or PE 

Provoked 

3 months 
(Grade 1B) 

Unprovoked 

Low 
bleeding 

risk 

Extended 
therapy 

(first VTE - Grade 
2B, second VTE - 

Grade 1B) 

Mod bleeding 
risk 

Extended 
therapy (first 
VTE - Grade 2B, 

second VTE - Grade 
2B) 

High 
bleeding 

risk 

3 months 
(first VTE - Grade 1B, 
second VTE - Grade 

2B) 

Isolated 
Distal DVT 

Mild 
symptoms or 
high bleeding 

risk 

Serial imaging  
x2 weeks 

(Grade 2C) 

Extending 
thrombus 

Anticoagulate 
(Grade 1B, 2C) 

Severe 
symptoms or 

risk for 
extension 

Anticoagulate 
(Grade 2C) 

Cancer-
associated 

Extended 
therapy 
(Grade 1B) 

Upper extremity 
DVT 

Anticoagulate 
(Grade 2C) 



Low risk 0 risk factors 

Moderate risk 1 risk factor 

High risk ≥2 risk factors 



Lower limb DVT suspicion  

Clinical Probability Assessment 
(2-level modified Wells score) 

DVT unlikely DVT likely 

D-dimers 

Negative  Positive   Complete venous USG 

No DVT  

No treatment  

Proximal DVT Isolated distal DVT  

High risk recurrence  Low risk recurrence 

Treatment  
At least 3 mo AC: DOACs in 
non-cancer pt if no CI 

Stop anticoagulation  Extended AC with yearly evaluation 

3-mo evaluation 
Venous USG: risk/benefit, 
compliance and pt’s preference 

Treatment  
3 mo AC 

Treatment or surveillance 
4-6 wk AC (full or lower 
dose) or venous US 
surveillance 



Initial treatment 
(1st 5-21 days) 

Long term treatment 
(1st 3-6 months) 

Extended treatment 
(following initial 3-6 

months) 

Apixaban 10mg bid for 7 days   Apixaban 5mg bid; 2.5mg bid beyond 6 months 

Dabigatran 150mg bid preceded by LMWH for 5-10 days 

Edoxaban 60mg od (30mg od if ClCr 50-30<ml/min or concomitant potent P-P inhibitors) preceded by 
LMWH for 5-10 days 

Rivaroxaban 15mg bid for 21 days    Rivaroxaban 20mg od; 10mg or 20mg od beyond 6 months 

VKA to achieve INR 2-3 preceded by LMWH for 5-10 days 

Mazzolai L et al. EHJ 2017;00:1-14 




